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B 4 AR Chinese
Name of Sample S /
English
M S by 1116100181
Sample No.
EZTR Vi KEBF CHE HEAF
Consignor /
s A KREBTF (B HRERAR
Manufacturer /
- BT CETRREDEMIERNLS ARASAETIL
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3 UNITED NATIONS “Recommendations on the
Test method TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3
P A BAR CETRBAWERORIS RPFBEFI
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3 UNITED NATIONS “Recommendations on the
Criterion TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3
S I o e
A’%"" " BRI
ppearance Black Plastics cement shell
3 < A Sp
G XS &=k 2016-10-27 ARAIE B B 2016-10-29 ~ 2017-01-16
Accepted Date Test Date
Boag B R BEARANL R HR 3 ; vl ; AME RS e 1 7 SRR
Y Altitude simulation, Thermal test,Vibration, Shock, External short
Test Items circuit, Impact, Overcharge, Forced discharge
ZRE, ZHRFAEAE CETRREYESMNENE RBAFETI
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. SKFYEER ,
#ﬁ‘%i’%‘?ﬁ The sample has passed the test items of UNITED NATIONS “Recommendations on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria
Conclusion ST/SG/AC 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3.
ﬂi&ﬁ(EKH(DateV\\ 2017—?]%1(
%‘}i Al 78 4R B ZHRechargeable Lithium Battery. v *L,é&
Comment éE
) Q
b SR MR / éb?liﬂié §y
) & h 215500
Consignor Dot ﬁ/
Address ZOo[Z]
WY e L il fo
Approver: “il Checker: Compiler:
RE

Title:

Bl A2 (Vice chief engineer)
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IR p 119 T ‘.3~ T \* B~ ~ D by a3
). 5> WIS B 4 AR MREER jﬁn’h’/ﬁ-“g‘ﬁk 5 Ko 4k B AR kit £z
N Name of Test Standard requirement or The . .
0. ltems Clause Number of Standard Test Result Conclusion Remark
NETAITY F ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 3 M3 1
1 EE&M BTl S)t:(lff ff)pendix 1 & /
Altitude UN Manual of Tests and Criteria Section i Passed
simulation ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3 asse
Test T.1
%ﬁl;ﬂ «3@7@5&&%;@%&@}‘@»&% iﬁ%?ﬂ*ﬁff
3 FH) ST/SG/AC. 10/11/Rev. 5/Amend. 1 38. 3 MM 2
S 2 AT B T.2 szgf Appendix 2 A% /
Thermal test UN Manual of Tests and Criteria Section p ed
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3 ass
Test T.2
. FH) ST/SG/AC. 10/11/Rev. 5/Anend. 1 38.3 A | itz 3
3 ; %z;fj 1.3 See Appendix 3 B /
Vibration UN Manual of Tests and Criteria Section Pa d
ST/SG/AC. 10/11/Rev. 5/Anend. 1&Amend. 2 38. 3 sse
Test T.3
N =S ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 BiE 4
4 it % 1.4 See Appendix 4 A% /
Shock UN Manual of Tests and Criteria Section Passed
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3
Test T.4
=] =+ ST/5G/AC. 10/11/Rev. 5/Amend. 1 38.3 ¥ WHFE 5
5 ST % T.6 See Appendix 5 L /
External short |uN Manual of Tests and Criteria Section Passed
circuit ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3
Test T.5
gﬁ;ﬂ (%?ﬁﬁﬁ%%}i%ﬁ@;@w% RIS FIFR?
= ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 | I 4 6
6 ikt 38.3 WM T.6 Sjlggfiﬁpendix 6 Hi% /
Impact UN Manual of Tests and Criteria Section Passed
ST/SG/AC. 10/11/Rev. 5/Auend. 1&Amend. 2 38. 3 as
Test T.6
%ﬁ'@l ((;j@?‘fé ﬁﬁi‘%;@@ﬂ’];ﬁ%u% WEFIHRA
A FHY ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 | I i43E 7
7 A 38.3 W T.7 g;gj/\%ppendix 7 i /
Overcharge UN Manual of Tests and Criteria Section Passed
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3
Test T.7
7 E ST/SG/AC. 10/11/Rev. 5/Amend. 1 38. 3 i LK 8
8 Jﬁ%ﬂm[ﬁ % T8 gﬁégﬁipendix 8 B8 /
Forced discharge UN Manual of Tests and Criteria Section Passed
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3 a
Test T.8
I IRF A BT 17°C-23°C; IRBRR I - /%
Test Environment Ambient temperature:17°C~23°C;Ambient humidity:/%
Condition
BB A )
Test Iltem
P ORI e —
Subcontracted Test SaxwgE | A& / R & /
Condition Subcontracted | Name Post Code
Laboratory Kokt / W, 7% /
Address Tel

< \

4.\
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A% 1 RBRE£4 | FAEN
No. Name of Test Items Altitude simulation
~ )]s 3l s
5 ¥ W Bl B f B> J= .
#a | HaERS B Bofore | BBEA gk [ MA0E| S
Y% Sample Status RE T, R V% 3 Fr#-d, /R | Mass Loss | Residual %3}\
Sample Mass ocv Mass ocv OCV  |Other
No. /g v /g A% 1% 1% Event
001 e 3261.0 | 41.59 | 3260.5 | 41.53
1CYC Fully charged . 1. . 1. 0.02 99. 86 0
002 | oy ®h® 1 3260.5 | 41.58 | 3260.5 | 41.54 0. 00 99.90 | o
003 | jopemr®e | 3260.0 | 41.58 | 3260.0 | 41.54 0. 00 99.90 | o
004 | joonra® | 3250.5 | 41.60 | 3259.5 | 41.56 0. 00 99.90 | ©
005 | somerrs®h® | 39575 | 4128 | 3257.0 | 4l.27 0. 02 99.98 | o
006 | sooreraiin® | 32600 | 4159 | 3250.5 | 4155 0. 02 99.90 | o
007 | soovorrinil | 3256.5 | 41.58 | 3256.5 | 41.55 0. 00 99.93 | o
008 | sovporiml | s261.5 | 4162 | 32610 | 41.58 0. 02 99.90 | ©
y\—Fﬁ E’I‘his spalceeftir;)tlear:kionally
&k LR V-RA DR R-2RZ F-R2K -k, LRA. LMK, LE. LAk,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

) 4

& A
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A% ) BHTE LM | AR

No. Name of Test Items Thermal test

. . XI# Befor XB B

*‘#’\;’T! *%‘;’V}lk?{é -ﬁk‘%‘ﬁ? efore “}ik:%)!; After })ﬁ:'_%jﬁ%. %‘J%%E- ﬁ_%
%5 Sample Status RE T35, /5 RE F- ¥4 %, /% | Mass Loss| Residual Ep -3
Sample Mass ocv Mass oCcv OCV |Other

No. /g v /g A% /% 1% Event

001 | jeliomas® | 3260.5 | 4153 | 3250.5 | 41.19 0. 03 99.18 | ©

002 | oensm®RE | 3260.5 | 4154 | 3269.0 | 41.19 0.05 | 99.16 | o

003 | joelemaR® | 3260.0 | 4154 | 3258.5 | 4119 0. 05 99.16 | o

004 | acaRE | 32595 | 4156 | 3268.0 | 4119 0.05 | 99.11 | o

005 | oo | 3257.0 | 4127 | 32565 | 4105 0.05 | 99.47 | o

006 | gocrm®hm | 3250.5 | 4155 | 3258.5 | 4L19 0.03 | 99.13 | o

007 | godielesi® | 3266.5 | 4155 | 3265.0 | 41.20 0.05 | 99.16 | o

008 SCYCRT 3261.0 | 41.58 | 3260.0 [ 41.22 0.03 9.13 | o

50CYC Fully charged

Ao Tl

\ pg2|lhis space intentionally
lTiE left blank

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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P 5 ¥R B LAk | RS
No. Name of Test Items Vibration
s 32 " -
#e | Mans gl Bl | PR ggix | eem|
%5 Sample Status R i’ FEER| RE FF 84w, & | Mass Loss | Residual | 2 %
Sample Mass ocv Mass OoCV ocv Other
No. /g A /g IV /% /% Event
001 | @R o | 3250.5 | 4119 | 3260.0 | 41.19 0.00 | 100.00 | o©
002 | olciksnn | 3259.0 | 41.19 | 3260.0 | 4119 | 0.00 | 100.00 | ©
003 | oecm®m o | 3258.5 | 4119 | 3269.0 | 41.20 0.00 | 100.00 | o
004 | oanmeh® | 3258.0 | 4119 | 3259.0 | 4L.19 0.00 | 100.00 | o
005 | gouoctCdZ® | 3255.5 | 41.05 | 3256.5 | 41.05 0.00 | 100.00 | o
006 | spoorct®7% | 3258.5 | 4119 | 3259.0 | 41.19 0.00 | 100.00 | o©
007 | goccm®®n | 3255.0 | 4120 | 3255.0 | 41.20 0.00 | 100.00 | o
008 BOcYCsR Tt 3260.0 | 41.22 | 3260.5 | 41.22 0.00 | 100.00 | o

50CYC Fully charged

\ ¢ {This space intentionally
A= left blank

R e o

Bk Ll V-RA DAk R-AE F-RK 0-RikR. LRA. LMK RHE, ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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B ) RIS B 4 #k ity
No. Name of Test Items Shock
) YN ).
1A Befi NI /7 After
N B, AB_ Bofore BB A | gn MabE | e
%% Sample Stla:‘:us RE | F%LE| BE F-#%,JE | Mass Loss | Residual | 3 %
Sample Mass OoCcv Mass ocv OCV | Other
No. /g N /g N 1% 1% Event
001 | iiiema®n | 3260.0 | 41.19 | 3260.0 | 41.18 0. 00 99.98 | O
002 | o CEERE | 39600 | 4119 | 3260.0 | 41.19 0.00 | 100.00 | o
003 | ioiicEn® | 8259.0 | 4120 | 3259.0 | 41.18 0. 00 99.95 | o
004 | oeoremaRR | 3259.0 | 4119 | 3259.0 | 41.18 0. 00 99.98 | o
005 | goociCe®Am | 3256.5 | 41.05 | 3256.0 | 4105 0. 02 100.00 | o
006 | goocrc®R® | 8250.0 | 4119 | 3250.0 | 41.18 0. 00 99.98 | o
007 | soallVEeAM | 32550 | 41.20 | 3255.0 | 41.19 0. 00 99.98 | o
008 | sereraind | 3260.5 | 41.22 | 3260.0 | 41.22 0. 02 100.00 | o
LR his SDalceeftir{)tle;]tkionally

Hik: LR V-iRAL DR R-2RZL TRk O-RMR. RRA. RMAR. R, LAXK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

g —<2
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5 5 IR B 4 A S o

No. Name of Test Items External short circuit
TR HBRA A A R ETHX
Sample No. Sample Status Max. Extern/aolcTemp crature Other Event

001 1CYéC§Eﬁ§§$ged 55.9 0

002 1CYéC§Sﬁ?§1§%ged 96. 1 0

003 1CYéC§Eﬁ§§$ged 55.8 0

004 lCYécgﬁﬁyézﬁliged 56.0 0

005 50038%%???&% 55.6 0

006 500\5{gcggﬁyéziiged 55.5 0

007 50C$8C§Sﬁyéflﬁi§“ged 95. 7 0

008 500380;%%?13%(1 55.5 0
LI FAsg  |his space intentionally loft

blank

Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.

R T<
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A% ; RRFRA LA | i
No. Name of Test Items Impact
e HakA AR R &R Ry
Sample No. Sample Status Max. Extex’x;atgl‘emperature Other Event
o=
009 1CYICCY5C0%5 OC%a/ga%ity 18.3 0
=N
010 1CYICCY5%%SOg)a§JTity 27.6 0
011 1CY1CC2CO%SO(§/Z;§a§fity 20.8 ¢
012 1C;CCY5%%5%)§§a%ity 17.3 0
013 1CY1CCY5%%5 Oc‘yffi ty 56. 9 0
217:§§E3 This space intentionally left

blank

HE: DR F-ARK 0-RffR. BATK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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T ] RRRALA |7

No. Name of Test Items Overcharge
W% HaRA FAILR
Sample No. Sample Status Other Event

014 1cx’écgﬁﬁ$ ZEZ%ged °

015 1cyé0;ﬁﬁf§§:iged ©

016 1CY(]§CIZE?§? Z:E;.Eged °

017 1cyéclzgﬁ$§$ged °

018 50c$8cgﬁﬁ?§§ged °

o

019 5ocggcggﬁ§§$ged °

020 socigcggﬁfﬁiged °

021 5océgcgﬁﬁ?§$ged °
BLFAY This space intentionally left blank

&ix: DR F—AL K O-Affik. ZAK,

Note: D-Dijsassembly F-Fire O-No Disassembly & No Fire.

(¢ 2
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RS 8 IR B 4 AR SRR )
No. Name of Test Items Forced discharge
Sample No. Sample Status Other Event
022 1cYC llfflcl'jja%iﬁé{cf‘arged 0
023 1CYC lﬁaaclj?a%iﬁilcfarged 0
——

024 icye 1F(flclj;f§iﬁi(cf‘arged 0
025 10YC 1F%Y1C17;D%iﬁs&cfarged %

———
026 16YC Tl lj;%iffc?arged 0

=
027 10YC gff;%iﬁfcfarged 0
028 1cye 1§flcl%f%i%lc?arged 0
029 10YC lFincl?%i%lc?arged %

=
030 1cYc ll«clj{lc 17;%1)\]2(0?arged 0
031 1CYC 1Fcuylcly,'j:‘%iﬁi{cf‘arged 0
032 50CYC50§JI%%%i%c?arged O
033 SOCYC5 OFCL?{le?E%iﬁfc?arged 0
034 5ocyc5 OI*EiJchli;;a%:iﬁchEarged 0
035 50CYC5 OFCquclf;a%iﬁchE‘arged 0

o
036 5OCY<:5 Orrchlclij%ibf CEEarged 0
037 5OCYC5 OFCuylclj?%i}fc?arged 0
038 50CY(35 %ﬁ?lcli;é%ihfcfarged 0
039 E;OC\{CSOFCUY 1C15?%1}jfc?arged 0
040 5()CYC5 OFcfflicﬁﬁi{c?arged 0
041 50(:Yc5 Olgjlclj?%iﬁfcfarged O

ik DMK F-ARLK O-RAfR. RAK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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